FA

180012112118

\\\\llll/,/
S\& A1,

S

/
Y 7
\

)16

=
.

Z

7,

/,

/

N

NN
//////Illl\\\\\\\

No. GHB2020XG00437
WEBFAS: 8P4RR]

AN

CNAS

el

SHEEPNT

] TRENIN
iRl
TESTING
CNASL7736

m e NR s

REPORT

- O A L e
FRER gEnsRmEEe g
S B

Tested Part:

IKEFZEREAR (E8) BIRAF

IR -

Classification:

A




No. GHB2020XG00437

B REFAR R R R
R R W R &

Test Report

FES5WEIR

ﬂ, % ﬂ % 25L. 740mm X 470mm
FE l:'l:lgl % % ié‘%ﬂ%ﬁﬂ[ﬁ%@g% Specification model
Sample —
[i:] v
Brand
BH B LraambiR (L HHA % Al
B BB Lggramiok i) ARAT L L BV
RO R AR [REAEEEAR (LD AIRA P HB/HS 20500803
Nominal Manufacturers
F_—ﬁ %‘a% g& %1:%1:% ﬁplﬁ)esﬁptﬁ‘ %EHEU
2HH
%mp% Ql?itit;ﬁ 504\ Samjj?é])at;ui)f 2020-8-17
arrival
7!&” % ﬁf EBE‘ GB/T 18454-2019

Judgment Basis

oA

Test Standard

GB/T 18454-2019

1§i géi JQﬁ Eﬂ ‘ﬁ?lﬁ
Test Item
AL S TR T H 4 GB/T 18454-2019 (A& S LR B E &4%) M5
B wew x
Test
Conclusion
(EIeRE HE)
2 H . 20204E9H 7H
. 1. ¥JF: PE/VMPET/PE, JER£0. 11mm, 3% 1147 & 165mm;
% IE 2. WEMRPE, Hi5: 91, X4 RLM (ZHIBED
Note 3. SERAUEH T & PR IIRE .
O XI| 4 G H % 2 H 95 L]
Approver Producer

s

% Verifier \éﬂzﬁ‘%

r
!

=
\



B FIHRFE R E BB R A O
O B W W E o

Test Report

No. GHB2020XG00437 5 E 2R
e K56 750 H 2Ry AR B R K 1 435 BTTUH) 2
T, TR, LR
15, FexHE A 52
c&@m | IR, VA |TFAER FE
ANEG A e A M
(R 37 4
>2mm | ENYZE FFE R iy
i A .
(g |0 6mm~2mm N |4/’ <15 (RREE: >IN iRt
SR (PR .
Loog oo |0 6m=2mill 0o |<5 T it
1% 553 <X
L\)Q«Q\
<<0. 6mm A/100em”  |<10 FFE R iy ’ 7
FH, HATE, R oy
e S GREEN ATk M KR iy N
W, IRz
N Urze EE/EI\I/%QU::7 K'f}ﬁﬁ‘]//ﬂ’ N >,
NeTp oy PPASE o O fa o P o A HE < It A
R i 22 mm +7 -6.0~-3.0 s
i FE AR 2 mm +7 +1.0~+3.0 &
L A 22 % +10 -1.7~+3.1 Py
) R~
=
SR IAE YT mm =2 8.0 e
VELE NG YT mm =2 5.0 s
EE 7 B A 22 mm +8 -1.5~-0.5 s
WAL | o o ns em’/ (m?
3 o L% <I1.0 0. 48 PN
L RE o * 24h) e




B FIHRTE R E R BRI A O
O B W W E o

Test Report

No. GHB2020XG00437 5 EIRA
e K56 750 H 2Ry AR B R K 1 435 BTTUH) 2
IKFERIE R g/ (m’ « 24h) [<0.5 0. 441 p
EIH % <0. 2 0 Rty
NG MPa =30 35.0 s
DAL
i3
| MPa =30 39.3 B
N % =45 1. 6X 10 ey
Wb
for a1y
wpapp| PR )
v o 0 > p
Yl 1r) N/15mm =>3.0 TeiEF TE
I 7
1 1) N/15mm =3.0 TER ey
L] N/15mm =40 68. 3 s
AR
Ao
1 7] N/15mm =40 78.0 P
OSSR NG R N/15mm =40 46. 7 s
4 ggﬁ (LFFIE ) (2nin) 18KkPa | EER. TRE |[HeER e
[
5 PRV PERE (BKIEE 0. 6m) [ BT T FF&ER ey
o G4 BRI, AMEHRO|FFEER ey
6 gah L ILERANE RS
7N
ot e AMIERE. BR. | ' o
sedEwmwy e ATy s A




A 7 R R B R R
B R W R F

Test Report

&

A

0

J

Rl AR

No. GHB2020XG00437 5 E 4R
5 K56 750 H <R \v2 AR B R 6 0 4% R FATH)
[ D 0 2y ﬂiﬁ\ﬁ (%L\HZHKE: N
7 K % (4% L1%) mg/L <0. 004 0. 0005mg,/L) ~a
4%Z.F8 (60°C, 2h) mg/L <30 4.5 %A
8 f;ji%‘ 65% 0% CHE, 2h) mg/L <30 2.5 s
EakE CEIR, 2h) mg/L <30 10 s
9 R HAER (K, 60°C, 2h) |mg/L <10 0. 54 s
S » 3 0 23 o
(0 i)ﬁ)% (LAPbit, 4%Z.1%, 60°C, ng/L <1 <1 o
#%WWU%F&H
—————— FORFEVLRE 2 [/ 2K iy
W
3 I RIIE B BN 2
A KRR B 2R AR K
______ N #ﬂﬂfgiﬁ\ }LLFID?H: s N HE < S N
_5‘\ }jnuﬁi\ jq;"i 'TTE'?‘;J_\{ 'fTEl
17 Jiyalﬂw i3
gl
e 7 i RS . 2 I 1
11 | KEE RS KBRS 47
R W, DUX 4 SRR
— - ~ — T D E‘H‘E“\L‘ T ’ l VoZen > Voo n
T TS S m— %f@ﬁﬁgfﬁ%,még* o
Huﬁféﬁ’éﬂaéﬁ&é, iR
M 5 B A N2t
iUE-FﬁEﬁim B bR
B 7 e 2 CFU/100cm? |<1 <1 Vo
A
Ei=t2 <10 CGRW
e . KRk e




B FIHRTE R E R BRI A O
O B W W E o

Test Report

No. GHB2020XG00437 5 ESLHHA
ez K i fiy R BR ey S ROl
] o=
E% ______ K@*ﬁﬂj %;0 (*Jbﬂ'f ff““/‘l‘:/ﬁ\
] o=
ST T — RRik %?<$meﬁ?%%
o (e | S S N
» ng‘ ﬁj’[ﬁz% %%B‘k) Tﬁ@:ﬂ 25g1‘$nuﬂi@-ﬂ RN
Sk $akr e ot
%ﬁ“<””& ffffff RRik T T N
) ] :!:‘7/:#‘3 X Voen
e Tk I (o
R (B
B e T [—— Rk i P o

LR 2 H



		2020-09-07T16:30:28+0800
	BJ
	PDFSign




